
35C

36C

40C

36D

40C

40B

39B

38B

37B

CP9105QB

CP9106QB

CP9108QB

CP9110QB

CP9105Q-B - CP9106Q-B - CP9108Q-B - CP9110Q-B
Die Grinder

Index 
No.

Part
No.

Description Qty. Index
No.

Part  
No.

Description Qty.

A 8940168865 Housing Kit G 8940168873 Front coupling kit CP9105Q-B
1 Motor Housing 1 35C Front Coupling 1
28 Grip 1 36C Front Cap 1

B 8940168866 Inlet Kit H 8940168874 Head Kit CP9106Q-B
3 Air Inlet 1 40 2050484463 Spindle 1
11 O-Ring 7,5*1,5 1 41 Oil Cap 1
22 Fixed Shaft 1 42 Key 1
23 Washer 1 38 Head 1
24 O-Ring 22,8*2 1 H1 8940168875 Bevel Kit CP9106Q-B
25 Deflector 1 13 Ball Bearing (696Zz) 1
26 Damping Material 1 20 Ball Bearing (608Zz) 1

C 8940168867 Lever kit 37 Pinion Gear 1
2 Lever Pin ( 3*18) 1 39 2050484433 Bevel Gear 1
4 Throttle Lever Assembly 1 I 8940168876 Head Kit CP9108Q-B (Incl. 41,42)

D 8940168868 Reverse Kit 38B Head 1
5 Valve Shaft 1 40B 2050484461 Spindle 1
6 Valve  1 I1 8940168877 Bevel Kit
7 Knob 1 20 Ball Bearing (608Zz) 2
8 Spring 1 37B Pinion Gear 1
9 O-Ring 3,8*1,9 1 39B Bevel Gear 1
10 O-Ring 10,5*1 3 44 Crescent Ring 1
21 O-Ring 6*1,5 1 45 Shim (2) 1
29 Throttle Valve 1 J 8940168878 Head Kit CP9110Q-B
33 Spring Pin 1,5*12 1 20 Ball Bearing (608Zz) 1

E 8940168869 Motor Kit 48 Ext. Housing 1
12 Rotor Spacer 1 49 Tension Shaft 1
15 Rotor 1 50 Washer 1
16 2050484373 Vane (4) 1 34 2050484423 Spanner (2) 1
18 Cylinder 1 36D 2050487083 Front Cap CP9110Q-B 1
E1 8940168870 Rear plate kit 43 2050484443 Lock Ring 1

13 Ball Bearing (696Zz) 1 46 2050484293 Collet (1/4 ") 1
14 Rear End Plate 1 2050495833 Collet (6 Mm) 1
17 Spring Pin (1,5*6) 1 47 2050484413 Collet Nut 1

E2 8940168871 Front plate kit 40C 2050484533 Spindle 1
19 Front End Plate 1
20 Ball Bearing (608Zz) 1 Tune-up kit CP9105Q-B & CP9110Q-B
17 Spring Pin (1,5*6) 1 8940168879     (incl: 2, 9, 10, 11, 13, 16,17(x2), 20, 21,  24, 26)

F 8940168872 Front coupling kit CP9106Q-B & CP9108Q-B Tune-up kit CP9106Q-B & CP9108Q-B
35 Front Coupling 1 8940168880      (incl: 2, 9, 10, 11, 13, 16, 17(x2),  20, 21, 39, 24, 26 , 42)
36 Front Cap 1

8940168622 Operator's manual
6159948750 Safety instructions
8940168619 EC declaration

Spare parts without part number are not sold separately 8940168620

06/10


